Tubes de Acero de México, 5.A.

Carret. México Veracruz I{m 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Ver.—.«cruz
C.P 91697 MEXICO

{52) 229 939 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Ngmero: Pags / Pagina:

CERTIFICADO DE PRUEBAS EN FABRICA 13085722 115
Date / Dia: November 12, 2013
[Customer  Clients: A ANAHUAC Y CIAS, S.A. DE G.V. Clstomer s Order tem { Orden Glients - tsm: . JGUSiomer s Relerence / Rel. dal Clante: . [Manufaciurer s Works Grdar N° 1 Conimacion ae Vento:
! N/A N/A 204217701
Manufacturing Process / Procese de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
FSEAMLESS HOT ROLLED . LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA, CONDUCCION SIN COSTURA ' BARNIZADO
; Standard or Specifization / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
| AP 5L ED4S/JULY 2013 B/X42-1.245/1.290 PSL.1 NORMAL BEVEL
) . BISELADC NORMAL
Dimensions / Dimensiones: Schedule { Cédula: Length / Lengifud: Cuantity / Cantidag; 5 Pes/Pz Nominal Weight / Pesa Nominal:
12,750 X 0.5 INCH SCH 00D/ W.C XS 39.37/41.01 FT 203.806 FT 13382.070 LB 65.48 LBIFT
323.9 X 12.7 MM 12.007 12.50 MTS 62.120 MTS 6070.000 KG 97.44 KG/IM

Specimen cendition Specimen dimahsicns Test Y.8. uys. Y.S/U.T.S Elongation f Alargamiento
Heat N° | Sample N* ] Condicion de la probeta Dimensiones de ta prabeta temp | Eul 0.50 %. Reqy.
Calada N*| Muestra N* | Ls Sc )Type| On Size Area Temp, [Min; 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamaric Seccion | ensayo |[Max: -- Max: == -
mm mm2 °C MPa MPa in % %
63081 | 90160 | B | AM [ S5 T 38,1 R 12.28 457,87 || KT 330 510 6,66 2 293 | 44.0
AM: As manufactured / Segun proceso de fabricacion Ls: Lecation of sample / Ubicacién de la muestra iz Crientaticn / Orientacion Se: Speciman condition / Condicién de la proebsta

-}B:. Body / Cuerpo
Langiudinal / Lengitudinal

Sg: Strip specimen / Musstra rect
UT.5: Wiimate tensile strength
¥,5: Ylsld strength / Flygiics

g Maximum / Maximo

Gk Obtelnec? Obfaiids. -

Lot Initial langth / Lengitud inicial

;Sampla N°
Muastra N°

firma electoni El coitificado original posee imprese el logo
copia, deberd garari cunionmdad con el originat hacléndose

N upnn humsthha mspunsqbuh fur any unTawfuI ‘or.not al n use,_Any atteratlon andlorlaislﬁcaﬂon wﬂl he subjécled to'the law.




Tubos da Acero de México, 5.A.

Carret, Meéxico Veracruz Km £33.7 5N

Delfino Valenzuela Teferfa, Veracruz, Veracruz
C.P. 81697 MEXICC

{52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina:
CERTIFICADO DE PRUERAS EN FABRICA 13085722 215
Date / Dia; November 12, 2013
mc_v. Customer’s Order tern / Orden Cliente - liam: Customer’s Reference / Ref, del Ciiente:  [Manufacturer's Werks Order N° / Confirmacidn de Venia:
) NIA NIA 204217101
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS : VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Slee! Grade / Grado de acero: Ends / Exiremos:
AP 5L ED4S/JULY 2013 BfX42-1.245{1 290 PSL1 NORMAL BEVEL
. BISELADO NORMAL
[Dimensions / Bimensiones: Schedule f Cédula: Length / Longitud: Quantity / Cantidad: 5 Pcs/Pz . . {Nominal Weight/ Pesa Nominal:
12.750 X 0.5 INCH SCH OO0/ W.C XS 39.37 /1 41.01 FT 203.806 FT 13382.070 LB 65.48 LB/FT
323.9 X 12,7 MM 12.00 { 12,50 MTS 62,120 MITS 6070.000 KG 97.44 KG/M

Composition % { Composicion %
X100 X 1000 X 10000 X100

CiM] Si Mo Cr P E v Ne ) Nil Cel Sn]| A | As B Ca | N ]Col 1|Cal. 2
H Max | 28 §F120] — 15 | 40 { 30 | 30 | &0 —~ {400 ] 400 | -- - - - - - - 15 | 100
Min - 123 | 10 - - - - - - - - - - - -~ — - - - -
BeatN® | Sample N° [P Max | 28 [120 [ - 16 | 40 | 30 | 30 | 80 - | 460 | 400] - - -~ - -~ e - 15 J100| 6
Colada N° | Muestra N° Min - 28 10 -- - - e = - - - = — - - P - - - - -
S e, o - —
. BBOGT 99190 P 21 | 85 | 18 4 30| 0.7 [H 0 60 | 99 9 22 0 4 0 11 | 38 [1] 23 [1]

5l 17 SUMA NB#V=T

Product / Producto
: BUMA Mo+Cr+Ni+Cu+V

] Heat/ Cdiada ’

Required values” . Individtiaig I Individuales ; AveragefPromedm
- ~Valores requeridos Min:— | Max: 22.0 { Var-— Wi
THeatN: - Sample N* Specimen candltmn-

- Colada N~ Muestra N®
T £9189
'__"6806_1.‘ - 5990

manufactured I Segin pmceso de fabr

i Avg Average.' Promedio iddle wall / Cantro

I rﬁc.ala is Issued bya compulerized System’ and Il |s valid with elecironic signalure. - On tha original: r:ertlﬁcala the trade-mark green culored
'Te_ 8" I ‘stampéd. In case the uwnercri tha drig afcerl\ﬁcale would release a copy ci it; he mus{ anesl Els onnformrty 1o the eriginal ona al ng
upon hlmserfthe responslhihty for an! unlawful o alluwad use. Any allaratmn and/or fals

Esiece icade se emits medianta slstema
Feneris color verds. En caso de que el poseedor
responsabla por cualgdier usa ilegal a indebldo. Ci




Tubos de Acero de México, 5.A.

Carret. México Veracruz iKm 433.7 SN

Delfine Valenzuela Tejeria, Veracruz, Veracruz
C.F. 91697 MEXICO

(52) 229 989 1100 tel

{52) 229 989 1600 fax

CERTIFICADC DE PRUEBAS EN FABRICA Number / Nimero: Page / Pégina

CERTIFICADO DE PRUEBAS EN FABRICA 13085722 315
Date / Dia: November 12, 2013
Customer / Clisnia: E‘ITESA ANAHUAC Y CIAS, S.A. DE C.V, Custemer's Order ltem / Orden Cliente - ltem: Gustomer s Reference f FRef. 08! Cllente: . |ManuTackIrar s Works Oraor M-  Confirmacian de Venta:
NJA N/A 204217101

Manufacturing Process / Pracese ne Manufactura: Preduct Type ! Tipo de Produsto: Surface / Superficie:
ESEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA COMDUCCION SIN COSTURA, BARNIZADO

Standard or Specﬁ:ation / Normas o Especificaciones: Stesl Grade f Grado de acero: Ends / Extremos:

AP 58 ED4SLJULY 2013 BrX42-1.245/L.290 PSL1 NORMAL BEVEL

) BISELADO NORMAL

Dimenslons / Dimensionas: Schedule f Cédula: Length / Longitud: Quantity / Cantidad: 5 PecsiPz Naminal Weight / Peso Nominal:
12.750 X 0.5 INCH SCH 000/ W.C XS 3037/ M.01 FT ) 203.806 FT . 13382.070LB 65.48 LB/FT

323.9 X 12.7 MM 12.00/12.50 MTS 62.120 MTS 6070.000 KG 97.44 KG/M

IB: Body / Cuerpo Max: Maximum / Maximo

r: Variation / Variacion

Standard / Norma:
Heat N®* { Sample N° Result
Colada N | Muestra N° Resultado

55190

%061 Cood / Bueno

: Tine - Tiempo -

77 Pressure  Presion

Resulis / Resultado

‘- Upit/Unidad. Value ! Valor - *', Betonds  Segundos

-Fmpa; - 19.4 5 o - Salisfasiory | Satisfactard

fficado se emile meganie sisiema computal n fimma electronica. £l certificado original posee impreso el logo
] lor verde. En caso de que et poseedor del cértificads . en! lie na <opia, debera garanuzar la:conformidad con el arigina! haciéndese
raqunsabla por cualquier usa flegal a indehido. CuanUier allaration yis fals1ﬁcatﬂ6r| astara sujeta a Jaley. .

._ his certl caie Is'issued by a compiferized syslem and i s valid vih slectronic signalure.: On the ungmal certlﬁcals :he trade-mark greens cclor
ars" is. stamped. In case the' owner of the. uriglnal certificats weuld release a GOpY. u! it, e musl attest s ounfurmlty 1o the original onré
upnn himiself the” respunslblhy for.any unlawlulnr riot allows.d use._Any akeration and.'or ification wil bg sub]aclsd 101he law. .




Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 5N

Pelfino Valenzuela Tejerfa, Veracruz, Véracruz
C.P, 91697 MEXICO

(52} 229 989 1100 tet

{52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Nurmber / Namero; Page / Pégina:
CERTIFICADO DE PRUEBAS EN FABRICA 13085722 415
Date / Dia: November 12, 2013
iCustomer / Glisnte: PLESA ANAHU m C.v. Custamer’s Order Item / Orden Cliente - ftem: Customer’s Reference / Ref. dei Cliente:  |Manufacturer’s Works Order M® / Confirmacian de Venta:
NIA N/A 204217/01

Manufacturing Process / Praceso de Manufactura: Product Type / Tipo de Producta: Surface / Superficie;
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EM CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
[{Standard or Spedification / Narmas o Especificacianes: Steet Grade / Grado de acero: Ends / Exfremos:

AP 5L EDAS/JULY 2013 BIX42-1.245/L2%0 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions ! Dimensiones: Schetule f Gédula: Length { Langitud: Quantity / Cantidad: 5 Pes/Pz Marminal Weight / Pesa Nominal:
12.750 X 0.5 INCH SCH 000 /WG XS 39.37/41.01 FT 203.806 FT 13382.070 LB 65.48 LB/IFT

323.9 X 12.7 MM 12.00 { 12.506 MTS 62,120 MTS 6070.000 KG 97.44 KG/M

Heat ireatment / Tratamiento térmico: Plpe / Tuhg
Cuanch media of heat treatment process / Medio de anfriamento de} tratamiznto térmico: nia
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asralled

Supplarnen Ary lnfnmatlnn
Infurrnaclun ‘Suplementarta; %1 .
. Fabm:ario panenarisTamsa

" [Manufactursg- by TenarisTamsa
" I8tesi making process: . :
o Electnc Afc Fumace-Ladle Furnar:e—Conlmuo _gastmg Machlna

T Fuliy Killéd Steel i

: Matenal fres ré Mercury cantamination

Not repaireu‘ by walding

T Non deslrucﬂve test. Sausfaclnry

Inspecuon method:

S EMI- Flvi-MPI - R
: API 5L JULY 2013!ASTM A108, 131ASME SAWB 201GIASTM A53 12 :
" {MATERIAL AGCORDING TO NACE: MRQWSI 150/15150:2; 2008 A'_ B NAG MR01(}3 2010 DNLY FOR HARDNESS

Hurnu de roo E!ectrlcc»h’omn de Aﬁnacaon Maqm a, de Cula
i Bro ca!madu con aluminia -
Materiallibre e contaminacion de Mercurio
; N{_J:'fep'ﬂ_radn_pdr'soldadum
: oln!ru{ no destructive. Safisfactorio
3 M:_élp'éfo e inspeccion

MRO103, 2010 SOLCBUREZA MAX. 25

: Tarnsa ‘Re =¢Ei:ﬂ"250

ficado se emlla medianle sislema cnmpulan_
olor verda, En caso de qua ] poseedords
sabla por cualquler uso ilegal o indebido. Cualqule

-+ {This: ::artiﬁcala Is- lssued bya cumputerzed aysiem and it: Is vafid with eleciranic signaturea: On Ihe ungmal
K "Tenans is slamped In case the owner of the original centificate would ralease a copy of II ha mi taltesi ils!
+|upon himself ﬁ'ne f&SpOnSIblllly' forany unlawﬁﬂ or nul a'\lowed use. Any alt and/or ‘will be sublected lu the law.




Fiaris

Tubos de Acero de México, S.A.

Carret. México Veracruz m 433.7 5N
Delfino Valenzuela Tejeria, Veracruz, Veracruz

C.P. 91697 MEXGCO
{52) 229 989 1100 tel
(52} 229 989 1500 Tax

Number / Nimero:

CERTIFICADO DE PRUEBAS EN FABRICA

13085722

Page / Pagina:

5/5

CERTIFICADO DE PRUEBAS EN FABRICA

Date / Dia: Movember 12, 2013

Customer / Cliente: PLLESA ANAHUAC Y CIAS, S.A. DE C.V,

Customer’s Order Item / Orden Cliente - ltem:

Cuslomer's Reference 7 Ret. el Cliahte:

Manufaclurer's Works Order N° / Cenfirmacion de Venta:

API 5L ED45/JULY 2013

BiX42-L245/.290 PSL1

MIA N/A 204217101
iIManufacturing Process / Proceso de Manufactura: Praduct Type { Tlpo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARMNISHED
lLAMINADO EM CALIENTE SIN COSTURA CONDUCCION SIM COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acera: Ends / Extremos:

NORMAL BEVEL
BISELADG NORWAL

Dimensions / Dimeansiones:
12,750 X 9.5 INCH
323.9 X 12.7 MM

Schedule f Cédula:
SCH 000 / W.C XS

Length / L.ongitud:

Quantity / Cantidad: 5 Pes/Pz

293774101 FT
12.00 /12,50 MTS

203.806 FT
62,120 MTS

13382070 LB
6070.000 KG

Nominal Weight / Peso Nominal:
65.48 LB/IFT

97.44 KG/M

Heat N® Quantity Lengih Wheight
Colada N° Lantidad Longilud Pesa
(Pieces) ﬁ {m} {Tons)
BR06T 5 203.81 L2 B.07
Averaga length per pipe Nominal weight per pipe
Lonhgitud promedio por tubo Paso nominal por tubo
—m T () (i)
40.762 12.424 65.66 9? 714. ..

. purchaser order requiremenis. This certa?” ca

I"i'ﬁss is to ceriify that the product described here has een rnanufactured &p T pled lested and inspected in ancordanc'
is; nnt a daclaratlon of origin or rnay |t he used as.a declarafion of orlgm

INSPECTION COMPANY
> IA DE INSPEBCION

Efiployei. NaEne NIA

; QUALITY CERTIFICATION DEPT,
.: DEPTO, DE CERTIFICAGION GE CALIDAD
Teresa M. Castelld Abraham -

'i'hls cemﬁr.ate is issued bya mmpulenzed syslern

Tenadstis stampsd. In case the owner. of the" onglnal Gertificate would release a copy af It
upgh i serfthe résponsibility for: any unlawful ar not allnwed use. Any allarahon and/or falsification Will be snh]et:(t’.d to the law,

ILi5 valid with electronls signature:; On the ongma} ce)‘hfcate lheiradevmark grean cnlored

_must attestils confnrmlty 1o the original ong!

ificado se emite mediante slislema compuley
tofor verde, En casc de que el peseedor.

responsable por cualquier uso llegal o indebido, Gualy




